Water Resources
Management Plan 2024

Appendix BB: Invasive and Non-Native Species
Risk Assessment

= -




Thames Water WRMP24
Appendix BB: Invasive and Non-Native Species Risk Assessment



Thames Water WRMP24
Appendix BB: Invasive and Non-Native Species Risk Assessment

Contents

Executive summary

1 Introduction

1.1
1.2

Background and context

Thames Water WRMP

Scope of this report

1.3

WRMP24 option descriptions

2 INNS Assessment Methodology

2.1

2.2

2.3

2.4

INNS Level 1 screening

211 Overview

2.1.2 Frequency of Impact rating
2.1.3 Severity of Impact rating
214 Progression to Level 2
INNS Level 2 Assessment

2.2.1 Magnitude of Risk rating
2.2.2 Assessment methodology

INNS In-combination effects assessment
[...]
Kennet Valley to SWOX Transfer -
2.3 Ml/d

The works proposed include: treated water pipeline
from Pangbourne WTW to Cleeve WTW 9.4km
(250dia), a PS at Pangbourne WTW (60kW),
balance tank at Cleeve WTW (2 x the pipe
volume), 800m (700dia) of replacement pipeline at
the end of the Fobney WTW to Tilehurst Service
Reservoir (SR) main to increase flow, increased
pump capacity at Fobney WTW treated water PS
from 18Ml/d to 23.88Ml/d.

TWU_SWX_HI-
TFR_KVZ_ALL_kennet-
SWOX6.7

Kennet Valley to SWOX Transfer -
6.7 Ml/id

The works proposed include: treated water pipeline
from Pangbourne WTW to Cleeve WTW 9.4km
(350dia), a PS at Pangbourne WTW (150kW),
balance tank at Cleeve WTW (2 x the pipe
volume), 800m (700dia) of replacement pipeline at
the end of the Fobney WTW to Tilehurst SR main
to increase flow. Increased pump capacity at
Fobney WTW treated water PS from 18Ml/d to
28.34Ml/d.

TWU_SWX_HI-
IMP_SWX_CNO_oxc-dukes
cutswox

Oxford Canal - Duke's Cut (SWOX) -
Construction

Upgrades to the canal network to transfer 15Ml/d
surplus from the Wolverhampton Levels to
upstream of Duke’s Cut.

TWU_UTC_HI-
IMP_UTC_CNO_oxcanal-
cropredy

Oxford Canal - Cropredy -
Construction

15MI/d resource option for Oxford Canal to the
River Thames transfer. Option includes transfer of
water to canal at Cropredy for discharge to River
Cherwell and subsequent discharge into the River
Thames.

TWU_SWX_HI-
TFR_SWX_ALL_dukescut-
farmoor

Oxford Canal - Transfer from Oxford
Canal - Transfer from Duke’s Cut to
Farmoor

15Ml/d conveyance option from the Oxford Canal
to Farmoor Reservoir, with abstraction from a point
approximately 800m north of Duke’s Cut on the
Oxford Canal, discharging into the River Thames
for subsequent re-abstraction at the existing
Farmoor Reservoir intake. It has been assumed
that, as the transfer will only be used in periods of
low flow, no works will be required to upgrade the
existing intake structure or treatment facilities at
Farmoor Reservoir.

TWU_LON_HI-
TFR_LON_ALL_lockwood
ps-kgv res

Thames-Lee Tunnel extension from
Lockwood PS to King George V
Reservoir intake

New connection from Lockwood PS to the intake of
KGV reservoir.

TWU_SWX_HI-
TFR_HEN_ALL_henley-
swox2.4

Henley to SWOX Transfer — 2.4 Mli/d

The option is for a new main from New Farm
service reservoir (SR) (Henley) to Nettlebed SR
(SWOX). This will require a new 5.9km (250dia)
main from New Farm to Nettlebed and a new PS at
New Farm. 2.4Ml/d capacity.

TWU_SWX_HI-
TFR_HEN_ALL_henley-
sSwox5

Henley to SWOX Transfer — 5 Ml/d

The option is for one new main from New Farm SR
(Henley) to Nettlebed SR (SWOX). This will require
a new 5.9km, 350mm diameter main from New
Farm to Nettlebed and a new PS at New Farm.
5MI/d capacity.




Thames Water WRMP24

Appendix BB: Invasive and Non-Native Species Risk Assessment

Option ID

Option name

Description overview

TWU_LON_HI-
GRW_RE1_ALL_asrhortonk
irby

Manager Aquifer Recharge - Horton
Kirby ASR

Construction of pipelines between two existing
ASR boreholes in the Lower Greensand aquifer to
an existing WTW at Horton Kirby in Kent. Water
abstracted from existing Chalk aquifer boreholes
(via the mains supply) will be recharged into the
two ASR boreholes during periods of water surplus
and abstracted when needed and treated at the
WTW.

TWU_SWA_HI- Groundwater Development - Datchet Increase capacity of Datchet site.
GRW_ALL_ALL_datchetdo  Existing Source DO Increase
TWU_HEN_HI- Transfer - Kennet Valley to Henley - Existing option. Potable Water Transfer to Thames

TFR_KVZ_ALL_tw(kv)to(he
n)con

Conveyance Element

Water (Kennet Valley) to Thames Water (Henley)
Conveyance.

TWU_LON_HI-
GRW_ALL_ALL_s'fleet lic
disagg

Groundwater Development -
Southfleet & Greenhithe

Southfleet-Greenhithe licence disaggregation and
new headworks and PS at borehole sites, new 3km
main from Greenhithe to new WTW. DO benefit is
8MI/d average, 9MI/d peak.

TWU_LON_HI-
GRW_ALL_ALL_addington
agw

Groundwater Development -
Addington

New abstraction borehole and upgrade to WTW.
DO benefit 1MI/d average, 1.5MI/d peak.

TWU_SWX_HI-
GRW_ALL_ALL_woods
farm do

Groundwater Development - Woods
Farm Existing Source Increase DO

New borehole to be constructed on site to bring DO
up to licence (this is an additional 2.4Ml/d to
average licence of 4.99MI/d or an additional
2.91MI/d to peak licence of 5.5Ml/d). The option
includes a new borehole and a 1.4km raw water
pipeline from the new satellite borehole to Woods
Farm WTW.

TWU_GUI_HI- Transfer - SEW to Guildford - 10MI/d transfer from South East Water (Hogsback)

TFR_RZ5_ALL_sewtogui Conveyance Element to Mount SR Guildford.

TWU_LON_HI- New WTW at Kempton - 100MI/d - 100/150/300Ml/d new capacity at WTW at

ROC_WT1_CNO_kempton Construction Kempton treating raw reservoir water in west

witw100/150/300 London. Purpose is to accommodate additional
future demand.

TWU_SWX_HI- Groundwater Development - Construction of an abstraction borehole in the

GRW_ALL_ALL_moulsford
gw

Moulsford Groundwater Source

unconfined Chalk north of Streatley on the west
bank of the River Thames. Water abstracted from
the borehole will be treated at the existing Cleeve
WTW located on the eastern side of the River
Thames. DO benefit is 3.5Ml/d peak and 2MI/d
average.

TWU_SWA_HI-
TFR_SWX_ALL_swoxswa4
8

Transfer from WTW in Abingdon to
SWA - 48Ml/d

48MIl/d treated water pipeline from Abingdon WTW
to Long Crendon to supply SWA.

TWU_SWA_HI-
TFR_SWX_ALL_swoxswa?
2

Transfer from WTW in Abingdon to
SWA - 72Mli/d

72MI/d treated water pipeline from Abingdon WTW
to Long Crendon to supply SWA.

TWU_SWX_HI-
TFR_SWA_ALL_tw(swa)to(
swx)con

SWA to SWOX Transfer -
Conveyance Element

Existing transfer. Potable Water Transfer from
SWA WRZ to SWOX WRZ.

TWU_SWX_HI-
TFR_SWA_ALL_tw(swa)to(
swx)con b

SWA to SWOX Transfer -
Conveyance Element

Existing transfer. Bulk transfers within region
(treated)

TWU_SWX_HI-
TFR_SWA_ALL_tw(swa)to(
swx)con ¢

SWA to SWOX Transfer -
Conveyance Element

Existing transfer. Bulk transfers within region
(treated)

TWU_KVZ_HI-
TFR_UTC_ALL_thamestofo
bney

River Thames to Fobney Transfer

40MI/d raw water transfer option from River
Thames to Fobney WTW to supply Kennet Valley
WRZ.




Thames Water WRMP24

Appendix BB: Invasive and Non-Native Species Risk Assessment

Option ID

Option name

Description overview

TWU_SWX_HI-
TFR_STR_ALL_abing-
farmoor pipe

Abingdon Reservoir to Farmoor
Reservoir pipeline

Construction of a transfer pipeline to convey
24MI/d of raw water between a proposed reservoir
at Abingdon and the existing Farmoor reservoir, in
the SWOX WRZ. (Note: Abingdon reservoir
creation is not part of this option.) The engineering
scope includes the provision of a booster PS at the
proposed Abingdon reservoir site to facilitate the
transfer. Treatment would be provided at the
existing WTW.

TWU_GUI_HI-
GRW_ALL_ALL_dapdune
lic disagg

Groundwater Development -
Dapdune Licence Disaggregation

Licence disaggregation. DO benefit OMI/d average,
2.2Ml/d peak

TWU_KVZ_HI-
GRW_ALL_ALL_mortimer
recomm

Groundwater Development -
Recommission Mortimer Disused
Source

Refurbishment of two disused abstraction
boreholes located on-site at the existing but
disused Mortimer WTW. Water abstracted from the
boreholes will be sourced from the underlying deep
confined Chalk and treated at the disused WTW
which will be upgraded for ammonia and iron
removal and recommissioned. DO benefit 4.5Ml/d
average and peak.

TWU_LON_HI-
TFR_LON_ALL_crossness
to beckton

Crossness to Beckton tunnel (treated)
- Construction

Transfer of 190MI/d desalinated water to Beckton
site via pipeline inside tunnel beneath the Thames.

TWU_LON_HI-
TFR_LON_CNO_beckton-
crossness

Beckton to Crossness tunnel (raw) -
Construction

The estuarine water from the Beckton site is to be
conveyed under the River Thames via a tunnel to
the Crossness desalination treatment site.

TWU_LON_HI-
GRW_ALL_ALL_merton
recommission

Groundwater Development - Merton
Recommissioning

The option comprises the recommissioning and
upgrade of the Merton Abbey WTW in order to
treat the maximum peak DO of 8MI/d from the
Merton Abbey Well. DO benefit 7.86MI/d peak,
2Ml/d average

TWU_LON_HI-
REU_RE1_ALL_deephams
reuse 46.5

Deephams Water Recycling — 46.5
Ml/d, direct to KGV - Construction

Transfer of Deephams sewage treatment works
(STW) final effluent to the new water reuse works
with the following technology: pre-screens,
ultrafiltration (UF), reverse osmosis (RO),
ultraviolet (UV) treatment, inter-process pumping,
buildings and disinfection, pH adjustment
chemicals. Includes conveyance to KGV reservaoir.

TWU_KGV_HI-
REU_RE1_CNO_deephams
reuse 46.5b

Deephams Water Recycling — 46.5
Ml/d, to TLT - Construction

Transfer of Deephams STW final effluent to the
new water reuse works with the following
technology: pre-screens, UF, RO, UV treatment,
inter-process pumping, buildings and disinfection,
pH adjustment chemicals. Includes conveyance to
TLT extension.

TWU_LON_HI-
GRW_ALL_ALL_london
conchalk

Groundwater Development -
Confined Chalk North London

New abstraction borehole. DO benefit 2MlI/d
average and peak.

TWU_GUI_HI-
TFR_SES_ALL_reigatetogui
Idford5/20

Transfer - Reigate (SES) to Guildford
5MI/d

Either a 5Ml/d or 20MI/d transfer from Reigate
(SES) to Guildford.

TWU_HON_HI-
ROC_NET_CNO_cop'mills-
honoroak

TWRM extension - Coppermills to
Honor Oak - Construction

New ring main tunnel from Coppermills to Honor
Oak.

TWU_KVZ_HI-
GRW_ALL_ALL east
woodhay roc

Groundwater Development - East
Woodhay borehole pumps Removal
of Constraints to DO

Upgrade of pumps and pump control to increase
DO. DO benefit 2.1MI/d peak, OMI/d average.

TWU_GUI_HI-
GRW_ALL_ALL_dapdune
roc

Groundwater Development - Removal
of Constraints to Dapdune DO

Removal of the current constraints on the DO at
the Dapdune source. Increase in pump capacity at
Dapdune boreholes with an additional 4 rapid
gravity filters at Ladymead WTW to treat.




Thames Water WRMP24

Appendix BB: Invasive and Non-Native Species Risk Assessment

Option ID

Option name

Description overview

TWU_LON_HI-
DES_ALL_ALL_crossnessd
esal50/100

Crossness Desalination

Development of a 50MI/d or 100Ml/d desalination
plant located south of Crossness, using brackish
estuarine feedwater from the River Thames.
Transfer of treated water to Coppermills WTW for
blending.

TWU_LON_HI-
GRW_ALL_ALL_addington
asr

Managed Aquifer Recharge -
Addington

Two new ASR boreholes near Addington PS, and
one borehole refurbishment, 300m length of sewer
for conditioning discharges, booster recharge
pumps due to artesian head pressures in aquifer.
DO benefit 3MI/d average, 5Ml/d peak.

TWU_LON_HI-
GRW_ALL_ALL_honor oak
gw

Groundwater Development - Honor
Oak

Two new abstraction boreholes, connections to
existing WTW, DO benefit 1MI/d average, 2.82Ml/d
peak.

TWU_LON_HI-
GRW_ALL_ALL_honoroak
do

Groundwater Development - Increase
DO of Existing Honor Oak Source

Upgrade of WTW to include well refurbishment
including replacement well borehole pump,
Coagulation and flocculation system including re-lift
PS, replacement of sand filters, replacement of
disinfection and dechlorination equipment,
ammoniation, orthophosphoric acid, and
connection to power supply. DO of 1.66Ml/d

TWU_LON_HI-
GRW_ALL_ALL_streatham
ar

Managed Aquifer Recharge -
Streatham (SLARS2)

One new aquifer recharge (AR) borehole at
Streatham PS and one borehole refurbishment,
new 17Ml/d WTW. DO benefit is 4MI/d average,
4.5Ml/d peak.

TWU_LON_HI-
GRW_ALL_ALL_thames
valley asr

Managed Aquifer Recharge - Thames
Valley, South London

Two new ASR boreholes at Ashford WTW, 1km
length of sewer for conditioning discharges,
booster injection pumps due to artesian head
pressures in aquifer. DO benefit 3MI/d average,
5Ml/d peak.

TWU_LON_HI-
GRW_ALL_CNO_kidbrooke
slars

Managed Aquifer Recharge -
Kidbrooke (SLARS1) Construction

The scheme comprises the upgrade of the existing
borehole at the Rochester Way site, another at the
Bromley Reservoir site and the construction of a
new AR borehole on private land in Eltham Green.
Six observation boreholes will be constructed for
groundwater level monitoring, four at the Eltham
Green site and two off-site the Eltham Green
location. Benefit is 8.1Ml/d peak and 7MI/d
average. The scheme also includes: construction
of a new 10MI/d WTW located on the existing
Kidbrooke borehole site to serve the Rochester
Way, Bromley Reservoir and a new AR borehole, a
5.7km (300mm) raw water transfer main between
Bromley Reservoir and new AR borehole, a 6.4km
(400mm) bi-directional raw water transfer main
between Rochester Way AR borehole and a new
AR borehole via Kidbrooke WTW (3.5km between
Rochester Way and Kidbrooke WTW, 2.6km
between new borehole and Kidbrooke WTW), a
1.8km (450mm) treated water main between
Kidbrooke WTW and Bermondsey (Well Hall PS).

TWU_LON_HI-
GRW_ALL_CNO_merton ar

Managed Aquifer Recharge - Merton
(SLARS3) Construction

The scheme comprises the upgrade of the existing
well and adit system at the Merton Abbey WTW for
recharge/abstraction purposes and the
construction of a new AR borehole at the nearby
Byegrove Road site. DO benefit is 5MI/d average
and 6MI/d peak. The scheme also includes the
construction of a new 4.5MI/d WTW located at the
existing Merton Abbey WTW site to serve the
Byegrove Road AR borehole and the installation of
a 1.1km raw water main from the Byegrove Road
AR borehole to the new Merton Abbey WTW.




Thames Water WRMP24

Appendix BB: Invasive and Non-Native Species Risk Assessment

Option ID

Option name

Description overview

TWU_LON_HI-
ROC_NET_ALL_barrowhillp
ump

Replace pump infrastructure at
Barrow Hill - TWRM

Pump 6 at Barrow Hill is to be replaced.

TWU_LON_HI- New East London WTW 184Ml/d treatment works for reservoir water in

ROC_WT1_CNO_eastlondo London. Purpose is to accommodate additional

nwtw100/150/200/300 future demand. Water for treatment could be
supplied from various option types including
wastewater reuse and water transfers. There are
also 150Ml/d, 200MI/d and 300MI/d versions of the
option.

TWU_LON_HI- Intake Capacity Increase - Chingford Increase capacity of Chingford South intake.

TFR_LON_ALL_ch'ford s
intake

South

TWU_LON_HI-
TFR_LON_ALL_datchet int-
gm

Intake Capacity Increase - Datchet

Increase capacity of Datchet PS site.

TWU_LON_HI-
TFR_LON_ALL_littleton int-
aqm

Intake Capacity Increase - Queen
Mary

Increase capacity of Littleton intake PS site by
300Ml/d.

TWU_LON_HI-
TFR_LON_ALL_newriverhe
ad pump 4

Replace New River Head Pump -
TWRM

Pump 4 at New River Head is to be replaced.

TWU_LON_HI-
TFR_LON_CNO_second
spine tunnel

Raw Water System Upgrade - Tunnel
from Walthamstow 5 to Coppermills -
Construction

Second Spine Tunnel from break tank to Reservoir
5 upstream of Coppermills WTW.

TWU_LON_HI-
TFR_LON_CNO_surbiton
int-walton

Surbiton intake capacity increase with
transfer to Walton inlet channel

Increase capacity of Surbiton intake.

TWU_LON_HI-
TFR_LON_CNO_tlt upgrade
—roc

Raw Water System Upgrade - TLT
Removal of Constraints -
Construction

TLT reinforcement for a section of the tunnel, a
new shaft 6m diameter at a depth of 30m and a
new air valve.

TWU_STR_HI-
RSR_RE1_CNO_res_marsh
gibbon

New Reservoir - Marsh Gibbon
30Mm3 - Construction

New non-impounding bunded reservoir situated
within Oxfordshire, 2km south of Marsh Gibbon
with a volume of 30Mm?3/50Mm?3/70Mm?.

TWU_SWA_HI-
GRW_ALL_ALL_dorney do

Groundwater Development - Dorney
Existing Source DO Increase

Drilling of one new borehole and provision of two
new submersible pumps (two per borehole) to
increase the overall site capacity up to the source
DO. DO benefit 4.3MI/d (peak). 300m pipeline to
connect to existing raw feed pipeline which runs to
WTW and 100m run-to-waste pipeline.

TWU_SWA_HI-
GRW_ALL_ALL_taplowincre
asedo

Groundwater Development - Taplow
Existing Source DO Increase

Aims to increase SDO up to licensed quantities.
This is expected to bring peak SDO from 44Ml/d to
50MI/d. The scope is as follows: increase Taplow